18857 PARTS LIST
VOLANT AIR INTAKE SYSTEMS 1 | VOLANT FILTER BOX 1 | t/2® STRAIGHT FITTING 5 | 1/4"-20 TRUSS HEAD SCREWS
PART N[O 18857 1 | VOLANT FILTER BOX LID 1 | 1/8° NPT FITTING 1 | 174" RUBBER WASHERS

1 | VOLANT AIR DUCT 1| 6MM X 25 BOLT 1| 6 MM COUPLER
INSTALLATION INSTRUCTILNS 1 | POWERCORE FILTER W/CLAMP | 6 | 10/32 SS SOCKET SCREVS 1| 6 MM X 50 SET SCREW
WWW.VOLANTPERFORMANCE.COM 1 | 4% X 3 1/2* HUMP HOSE 6 | #10 SS LOCK WASHERS 1| 1/2* X 3 BREATHER HOSE
TECH SUPPORT: (909) 4/76—-72P25 | t | #os0 cLAMP S | #10 SS WASHERS 2 | SS PLASTIC SCREWS

1 | #056 CLAMP 1 | #10 SS D WASHER 1 | SENSOR GASKET

(3) 1/4"-20 TRUSS HEAD SCREWS WHHDW <Hm/>\ _H_ _Il _Il m _H_ } U C w m _H_ Z _l {

¢5) 1/4* RUBBER WASHERS
1] T T STAINLESS

@ ] STEEL SCREWS
I." Mﬂ z»ww

FLOW
SENSOR
FILTER BOX LID =0
SENSOR #060
C——1 GASKET CLAMP

#0356

o o =0 CLAMP
[=]
6 MM X 25 BOLT
1/4* LOCK WASHER
v =1]
VOLANT FILTER BOX 174" FENDER WASHER _ VOLANT THROTTLE
SETS ALONGSIDE THE 7 AIR DUCT ROTT

FENDER WELL.

h=o 4" X 3 172"
6> 10/32" BOLT FUNP HOSE
sSTOCK
(6> #10 LOCK WASHERS BREATHER
(5) #10 WASHERS HOSE
VOLANT FILTER BOX > #10 D WASHER
TOP VIEW 1/2* STRAIGHT
FITTING % °~n=
X4
VOLANT POWERCORE ku_w,__.u@__‘mw et X 3 sSTOcK
FILTER W/CLAMP y : BREATHER
FILTER BOX LID BREATHER HOSE
@ o) — HOSE
Mo —— I~ L
I I e
I _ S
Il I r =
I I i
|1 I P 1/8" NPT
_ _ _ | _ _ FITTING
I
|1 I |1
o @ I _ Lol
I I P
I I P
I I P
] _ N
[ _ e
|1 I , ||
LFr————— 1i__ 7~
© ),




